

Confirmation

Product: Aqualit A-T280-xx

Regarding: DIN EN 71-3:2013 + A3:2018 (Screening Test) 2009/48/EC
Migration of heavy metals
DIN 53160, part 1 and 2 - Sweat and saliva resistance

The following materials were tested at the Bureau Veritas Hamburg / Schwerin on 05.08.2019 and meet the requirements of EN 71-3: 2013 and DIN 53160 parts 1 and 2

Report No	(25419) 217-433026/ (25419) 172-432992	A-T280-10
	(25419) 217-433027/ (25419) 172-432988	A-T280-20
	(25419) 217-433029/ (25419) 172-432985	A-T280-40
	(25419) 217-433013/ (25419) 172-433002	A-T280-90

Hilden 12.08.2019



Inge Münch
Wood Interior 2K solutions